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Dangeraus Goods 

~ ~ 
CNAS 180279 

11~-=fi=§Jtß 7S4P ICR18650 25.9V 228Wh/8.8Ah 

Lithium-Ion Battery 7S4P ICR18650 25.9V 228Wh/8.8Ah 

AccuPower Forschungs- Entwicklungs-und Vertriebs- GmbH. 

I AccuPower Forschungs- Entwicklungs-und Vertriebs- GmbH. 
(Manufacturer) 

No.: H09133006811D 

Code: wv885733 
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;ffJ'b~f$ 
'@!~-=fitJ,1tß 7S4P ICR18650 25.9V 228Wh/8.8Ah 

Name & Model Lithium-Ion Battery 7S4P ICR18650 25.9V 228Wh/8.8Ah 

~n.!fL1:fl. 
AccuPower Forschungs- Entwicklungs-und Vertriebs- GmbH. 

Applicant AccuPower Forschungs- Entwicklungs-und Vertriebs- GmbH. 

0-rr.J !-tl!:hl: 
Pirchaeckerstrasse 27 8053 Graz, Austria 

Address Pirchaeckerstrasse 27 8053 Graz, Austria 

;ff J'b 6tr xJ\\ .&:11 ~ ~'ßitJ,1tß , ti f$ itJ,lli7;; 25.9V, Wi;EitJ,$]1:7;; 8.8Ah, lti,~~7;; 228 PCt~ a1 o 

Appearance & Black battery. Nominal valtage is 25.9V, Rated capacity is 8.8Ah, and Electric energy 

Odor is 228Wh. 

1-t ~4PJ Jßi ß 1'i1:E W i-t iti, 1tß6tr YL I*J o 31ti, 1llif!L ~J!Ui&:tß:l 111 ~ 1" 1:fe: i!f o ~J<.~ iJ I ~:Ji;tt o 

m4m.±~ie:~·l1 
These chemieals are contained in a sealed can. Risk of exposure occurs only if the 

Main Hazards 
battery is mechanically or electrically abused. lf in fire, battery may cause to explode. 

:M(;ff B }t,ß 
2013 ~ 9 J3 13 B ~:&B~W 

2013 ~ 1 o J3 15 B Accepting Date lssue Date 

~ß~ -~J\tä:!l (Conclusion) 

1, flt~·tiiJUWHazard identification): 

CD iti, ~~=228 tet~J:H~· o 

®~~ WlHJ\iiE f!J3 ;lt1-tri! << ~ -Tfe: ~ :m 4PJ :IE!ftu ß<J J! i:X. ~~J --~J\~ ~IHi f1E -=f M » ~ 3 $7t 38.3 iJ#z ß<J F,JT :fi ~ :]( o 

® iti, 1m 1% E.ff! IW3 7f ~ I?JJ fa ~!, 3t9&n31: :tE tä ~ ß<J $~ :ll. , I?JJ .LI: it 6tHi1H! o 

CDEiectric energy = 228Wh. 

® Test proves that this type of battery pass the UN38.3 test. 

www.ponytest.com ©Hot! ine 400-819-5688 

V !!Test~nt.J~tl G~1 
Add: ~tJi< ,!J!I!iili' I10HH1tl4 9-3 J:!l!i dii#iiCIRtt'F 11'11680"" i!tl~IITil i1'i 111 IR il'l~ll'll <f' ~ W-% 1!1 ~ L1J JX:t!d!fflll\19 0 

5ift!!f1/:kl!l' 35~l'!i4Jif I~IY.JAX6thilß ~6Jif 
Tel: (0 10) 826 18116 (02 1) 64851999 (0755) 26 050909 (0532) 88706866 

Add: :ki'llmWHfiRIT!iJO'Ho\1'!' 'J'i.!liJ\i/ilitfr!X.WfiJT~~I50-l) 1:1111\iißi:JJI;JX!f,('fll~ l 89"5 
:kiJliO!if = Wl4\'ifli41i !l!ilJI;f!IJ1W13""{li7Jif 

Tel: (022) 2736073 0 (0574) 87736499 (020) 89224310 
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@Batteries are separated so as to prevent short circuits and are packed in strong packaging. 

2, Jti)(l::t.J~ J_}Jll ß<J~J]][ ~IJ~%(Suggestion according to IMDG): 

~~E~~m~. ~m~~~m~~#»lll. 

Watt-hour exceeds the standard, so it belongs to dangeraus goods. 

Jg:liJU -1?-ffl ;g ~: tJ:f~-=f lttt!! Proper Shipping Name: Lithium Ion Satteries 

~~~fjiJ: 9 Class: 9 

UN ~%: UN3480 UN No.: UN3480 

3, -@.~~::J((Packaging requirements): 

I 

PG 

I 

S.P. 

I 

Packing 

II 188 230 310 957 P903 

~,~ IMDG ~~;j;Jll}E 188. 

The goods are packaged according to the special provision 188 of IMDG. 

1) « If-xir!E~~m~:~g:muß<J JttSl "1=51Jll :!1lf fl1*» (1 ih) ; 

2) « ~E~i~:~g~~m~1JllJWJ » ; 
~1tj1Jft. 

3)~~)J!J: ß<J UN38.31R1'r (H09133006521 D-1) . 

I 

Reference 
1) <<Recommendations On The Transport Of Dangeraus Goods-Model Regulations>>(1ih); 

method 
2) << International Maritime Dangeraus Goods >>; 

3) The UN38.3 test report (H09133006521 D- 1 ) . 

.i'J.ß: I ~ffl ~~:~g. 

Remark I Be applicable to transport by sea. 

~~~~ fltfiA : ) l 
(Approved by) _............-~~<iJ 

±~A : ' ) v~ j '$'~A 
(Prepared by) r I y'lf .; .... (Checked by) 

* ]J[ 12J- r :S:: S CThis page below is blank) 
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xlfli om =J11J4-\7{!14lli iflf"'Ht!ilill31}{!17Bi 
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-ut!J& :rm §I %-n z; ffi' -ut!J&~;!;:W: 
Name Of Test ltems Test Result 

~--.~~~.~fi#.~~-~~~*· #H&~-ut!J&~~~~~m~-ut!J&~OO*M~ffi 
it! J5tt~m /f-/J'r~t:f:J::W:1rl3:--ut!J&mFßffiOO 90%. -ut!J&1rtil-11Frlt~:Jt . 

Altitude simulation No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open 
(38.3 test 1) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage 

immediately prior to this procedure. The test result conforms to the requirement of standard . 

~··· ~}!~~. ~fi#, ~~-;fll~~*· # E!.&~iJ\!J&i'~ 1t!!.B'JG !'~~~.l'l~-u\!J&~[J{_)*MI'hffi 
t/ülli-u\!1& ;;r-~-=t-Ä~:W:frl3:--ut!J&~~ffiOO oo% .-ut!J&~il-~m•:Jt. 

Thermal test No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open 
(38.3 test 2) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage 

immediately prior to this procedure. The test result conforms to the requirement of standard. 

~--. ~~~.~fi#.~~-~~~*· #H&~-ut~~~~~~m~-ut!J&~OO*M~ffi 
!JRZijj /F~rÄ~illfrl3:--ut~~~ffiOO oo% .-ut~~il-~m•:Jt. 

Vibration No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open 
(38.3 test 3) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage 

immediately prior to this procedure. The test result conforms to the requirement of standard. 

~--.~~~.~fi#.~~-~~~*· #H&~-ut!J&~~~~~m~-ut!J&~OO*M ~ffi 
{l=jlffi ;;r-/J' rÄ~ill1rl3:--ut!J&ntr~ßffiOO 9o%. -ut!J&11'il-*7J;*•:l<. 

Shock No mass loss, no leakage, no venting, no disassembly, no rupture and no fire . The open 
(38.3 test 4) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage 

immediately prior to this procedure. The test result conforms to the requirement of standard. 

5'r7Grililli/F!mJ1 170oc, #.EI.~-u\!J&J:lf.'!['i=!,&-u\!1&~ 6 /Nt1'r*J~fi#, ~~-. ~~*· -ut~ 
:YrWM f{fß-11Fm•:J<. 

External short circuit The external temperature does not exceed 170 oc and there is no disassembly, no rupture 
(38.3 test 5) and no fire during the test and within six hours after the test. The test result conforms to the 

requirement of standard. 

*7Gtlülli/F!mJ1 1m~. #H~-ut!J&J1~"Pbt-ut!J&~ 6~~r*l ~fi#, ~~•· ~~* · m~ 
tffffi {{fß'fjf;m•:Jto 

Crush The external temperature does not exceed 170 oc and there is no disassembly, no rupture 

(38.3 test 6) and no fire du ring the test and within six hours after the test. The test result conforms to the 
requirement of standard. 

J1Jiftrc~ ~-ut!J&lifi"P~-ut!J&~7~r*l~m#. ~~*.-ut!J&~il-~m•:Jt. 
Overcharge There is no disassembly and no fire du ring the test and within seven days after the test. The 
(38.3 test 7) test result conforms to the requirement of standard. 

~.llHt~Jl:iu~ ~-ut~J:Lf.'!['i=!:to-ut!J&~ 7 ~r*l~m#. ~~*· -ut!J&1{fß-11Fm•:J< . 
Forced discharge There is no disassembly and no fire du ring the test and within seven days after the test. The 

(38.3 test 8) test result conforms to the requirement of standard. 
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OOJ=f (Photo): 

1n v+ r.5 -tiJ. L:I::. ].K! J-L rh fth -L* 1=1 ffi -.LX..A'J J;r-..JIX 1=1 Jw,/1 'T r-J'J •Tf J:tJ:t JJ....,J):.t 

Authenticate the photo on original report only 

NT !~te.,m.,eJ~t~c~1 

***1~15~* End of report *** 
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